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Eiverbank Acoustiea] Laboratores (EAL™
Luboratory Measurement of Arbome Sound Transmission Loss
of Building Pertitions ASTAM E 2004 W VL AP 05504

TEST NUEREE: TLOG-UZS TEST DATE: FEBELUARY O3, 06
CLIEMT Aeoustiblok
DESIGRHATION: Insulated Wood Sod Wall with 16 oz, Acoustiblok Sidel and REIC-1 Side?2 w 578 Inch
Givpsum Foard Each Side
DIBENSIOR 5 168" wide x 108" hugh x 6,625 thick
ARESA 12650 2
WEIGHT QEES lbs AREA WEIGHT: 785 lha'ifi?
SPECTMEN DETAILS
SOUECE ECO: Eoom 2 Volume = 6297 6 fi® A = oG 2 fid
EECEIYE ROiOn: Eoom 1 Vaolume = 62545 f* Aren = 2042 &2
FILE NAME: TLOS 028 060208 A doc
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Sound Transmission Class (STC) =57

Total Deficiencies = 30
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Test Conducted by:  Marc Sciaky

Thas single report page and accompanying graph contamn the instantaneous raw data as provided o the client abter
testing of the specimen. This data, although accurate, is incomplaote withowt the [ull specimen description, mountisng
details and signature pages. The full report referenced by the EAL test mumber above should be consulted for
fuither information regarding these results,



